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HRIERAL  HLSERE MR IRA A

Applicant ~ HUANGSHAN MEAO COMPOSITE MATERIALS CO., LTD

o ok RIS ST R X

Address PLOT A, PHASE 2, ECONOMIC DEVELOPMENT ZONE,SHEXIAN, HUANGSHAN, ANHUI

PAF SRR Z A & BoE s B B R R SR AU RRAIA
The following sample(s) and sample infor mation was/wer e submitted and identified by/on the behalf of the

client

B 245 eI R REM

Sample Name teflon tape. teflon long wangdai

Bz 5 Y 2018.03.14

Sample Received Date ~ Mar. 14, 2018

B A 4 2018.03.14-2018.03.19

Testing Period Mar. 14, 2018 to Mar. 19, 2018

o E sk R Bk, RIS FE S T AR, #(C), W(Br), BTN,

Test Requested As specified by client, to test Fluorine (F), Chlorine (Cl), Bromine (Br), lodine (1) in th
submitted sample(s).
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Test Method/Test Result(s) Please refer to the following page(s).
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Reviewed By
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Date 2018.03.19
MK
ior Laboratory Manager No. R264049362

R b T AOHT DOBT M #1996 5
Centre Testing International Pinbiao(Shanghai) Co., Ltd. No. 1996, Xinjingiao Road, Pudong New District, Shanghai,China
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K& $E Test Method
o . . WA
W W7 el
Test Item(s) Test Method Equipment(s)
% ZHEN 14582:2016 IC
Fluorine (F) Refer to EN 14582:2016
§c ZHEN 14582:2016 IC
Chlorine (Cl) Refer to EN 14582:2016
B ZHEN 14582:2016 IC
Bromine (Br) Refer to EN 14582:2016
.ﬁﬂﬂ ZIEN 14582:2016 IC
lodine (1) Refer to EN 14582:2016

KP4 R Test Result(s)

JRIRE Tested Item(s) %3 Result TR MDL
3 Fluoring(F) 175901 mg/kg* 10 mg/kg
. Chlorineg(Cl) N.D. 10 mg/kg
= Bromine(Br) N.D. 10 mg/kg
f lodine(l) N.D. 10 mg/kg
TURAE S /AL AR TR, BRI, B A IR
Tested Sample/Part Description Mixed test, brown net, brown fabric and adhesive
i MR SR, MERBHTREGINR, WAL RARRR G WA T —Fh A — M RN &
EL
_%0
*=PRGRHSE.
-N.D. = RAH (CNTIriERH )
-mg/kg = ppm= FJjorL
Remark: As specified by client, the test was conducted by mixing sever al samplestogether. Theresult(s)
shown on thisreport may be different from the content of any homogeneous material.
-*=Tegting results are only used for reference.
-MDL = Method Detection Limit
-N.D. = Not Detected (<MDL )
-mg/kg = ppm = parts per million
R FRETERSRUE . B2t DUATREERES. S-S REEBA.
Note: Thetesting data and result(s) in thisreport is(are) just for scientific research, education, internal

quality control and product development etc.
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KA Test Process
FrEfEE T FaE FEARS TE SR R I o
Weigh and place sarmpleina [ Fill the homb —" Cormbust the sanmlein
sample cup of hamhb with dxygen oxygen bomb
IR FREBEKES RIS B
L —] Llale up with l-—  Transfer the sample solution
— —]
Analyzed by IC ultra-purity water ifito a wolumettic flasks
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Photo(s) of the sample(s)
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*** End of report ***
;’5 E)?Statement

1 KRIHRAS JCHEME NS, < 75 B s W g% 2 oAk
Thisreport is considered invalidated without approval signature, special seal and the sea on the perforation;
2. FESD SRS R SR, A O L SEE A DT, CTIARAZ SEH LS

The sample(s) and sample information was/were provided by the client who should be responsible for the
autenticity which CTI hasn’t verified;

3. AHR AT 5 RO IEUFE 54 153
Theresult(s) shown in thisreport refer(s) only to the sample(s) tested;
4. RECTIBMFEE, D AR S
Without written approval of CTl, thisreport can’t be reproduced except in full;
5. IR E S S AR S TR OC N R 22, BiP O HE.
In case of any discrepancy between the English version and Chinese version of the testing reports (if
genrated), the Chineseversion shall prevail.
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